seomron 1as. FCC RF Test Report

Report No. : FR4D1311C

11G_Ant3_2412_30~1000

Spectrum |

(=)

Ref Level 30,00 dém
o Att 30 dB
Count 10/10

Offset 12,12 dB @ RBW 100 kHz

SWT 1.1ms & VBW 300 kHz Mode Auto FFT

(@ 1Pk view

20 dBm

M1[1]

-45.36 dBm
741.4550 MHz

10 dBm

0 dBm

=10 dBm——r

dBm

-20 dém

-30 dBm

-40 dBm

-60 dBm

Start 30.0 MHz

30001 pts

Stop 1.0 GHz

1

Date: 29.DEC.2024

21:15:32

11G_Ant3_2412_1000~26500

Spectrum

(=)

Ref Level 30,00 dém
o Att 30 dB
Count 10/10

Offset 12,12 dB @ RBW 100 kHz
SWT

256 ms & VBW 300 kHz Mode Auto Sweep

(@ 1Pk view

20 dBm

M1[1]

M1
10 def

M2[1]

9.58 dBm
2.414780 GHz
-35.24 dBm
19.635400 GHz|

0dB

=10 ¢

dBm

-60 dBm

Start 1.0 GHz

30001 pts

Stop 26.5 GHz

1

Date: Z9.DEC.2024 21:20

17

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID: IHDT56AU7

Page Number : A38 of A50



seomron 1as. FCC RF Test Report

Report No. : FR4D1311C

11G_Ant3_2437_30~1000

Spectrum |

(=)

Ref Level 30,00 dém
o Att 30 dB
Count 10/10

Offset 12,06 dB & RBW 100 kHz

SWT 1.1ms & VBW 300 kHz Mode Auto FFT

(@ 1Pk view

20 dBm

M1[1] -46.04 dBm

915.2090 MHz

10 dBm

0 dBm

-10 dBm—rt

D1 -11.440 dB

-20 dém

i

-30 dBm

-40 dBm

-60 dBm

Start 30.0 MHz

30001 pts

Stop 1.0 GHz

1

Date: 29.DEC.2024

[
w

o~

11G_Ant3_2437_1000~26500

Spectrum

(=)

Ref Level 30,00 dém
o Att 30 dB
Count 10/10

Offset 12,06 dB & RBW 100 kHz

SWT 256 ms & VBW 300 kHz Mode Auto Sweep

(@ 1Pk view

M1[1] 7.49 dBm

2.434330 GHz|

-34.62 dBm
20.275450 GHz

M2[1]

—D1

-11.440

-20 df

dBrrr

-30 dH

-40 df}

-60 dBm

Start 1.0 GHz

30001 pts Stop 26.5 GHz

1

Date: 29.DEC.2024

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID: IHDT56AU7

Page Number : A39 of A50



searran cas. FCC RF Test Report

Report No. : FR4D1311C

11G_Ant3_2462_30~1000

Spectrum |

(=)

Ref Level 30,00 dém
o Att 30 dB
Count 10/10

Offset 11,97 dB @ RBW 100 kHz

SWT 1.1ms & VBW 300 kHz Mode Auto FFT

(@ 1Pk view

20 dBm

M1[1]

-45.47 dBm
884.0080 MHz

10 dBm

0 dBm

-10 dBm

D1 -11.680 dBm

-20 dém

-30 dBm

-40 dBm

-60 dBm

M1

Start 30.0 MHz

30001 pts

Stop 1.0 GHz

1

Date: 29.DEC.2024

S}
-
S

11G_Ant3_2462_1000~26500

Spectrum

(=)

Ref Level 30,00 dém
o Att 30 dB
Count 10/10

Offset 11,97 dB @ RBW 100 kHz

SWT 256 ms & VBW 300 kHz Mode Auto Sweep

(@ 1Pk view

20 dBm

M1[1]

11

M2[1]

8.16 dBm
2.463230 GHz
-35.08 dBm
19.615850 GHz

10 dlg'iﬁ

0 dBm

-10 deyn

-20 den

D1 -11.680 dBm

-30 d&m

-40 d&m

Bm

-60 dBm

Start 1.0 GHz

30001 pts

Stop 26.5 GHz

1

Date:

29.DEC.2024 21:33::

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID: IHDT56AU7

Page Number

. A40 of A50



searran cas. FCC RF Test Report Report No. : FR4D1311C

11AX20SISO_Ant3_2412_30~1000

Spectrum | |:%l|

Ref Level 30.00 dBém Offset 12.12 dB & RBW 100 kHz

o Att 30dB SWT 1.1ms @ VBW 300 kHz Mode aAuto FFT
Count 10/10

(@ 1Pk view

M1[1] -45.46 dBm

758.2030 MHz
20 dBm

10 dBm

0 dBm

=10 dBm——r

D1 -10.670 dBm

-20 dém

-30 dBm

-40 dBm

M1

-60 dBm

Start 30.0 MHz 30001 pts Stop 1.0 GHz
i ) (| CEEEEEENC

Date: 29.DEC.2024 21:35:12

11AX20SISO_Ant3_2412_1000~26500

Spectrum | |:%l|

Ref Level 30.00 dBém Offset 12.12 dB & RBW 100 kHz

o Att 30dB SWT 256 ms & VBW 300 kHz Mode Auto Sweep
Count 10/10

(@ 1Pk view

M1[1] 9.69 dBm|

2.414780 GHz
20 dem M2[1] -35.49 dBm
20.311150 GHz

M1
10 def

0dB

=10 dHm——r

D1 -10.670 dBm

-60 dBm

Start 1.0 GHz 30001 pts Stop 26.5 GHz
i ) (| CEEEEEENC

Date: 29.DEC.2024 21:39:53

Sporton International Inc.(Kunshan) Page Number : A4l of A50
TEL : +86-512-57900158
FCC ID: IHDT56AU7



seomron 1as. FCC RF Test Report

Report No. : FR4D1311C

11AX20SISO_Ant3_2437_30~1000

Spectrum |

(=)

Ref Level 30,00 dém
o Att 30 dB
Count 10/10

Offset 12,06 dB & RBW 100 kHz

SWT 1.1ms & VBW 300 kHz Mode Auto FFT

(@ 1Pk view

20 dBm

M1[1] -45.80 dBm

950.6450 MHz

10 dBm

0 dBm

-10 dBm—rt

-20 dém

dBrrr

-30 dBm

-40 dBm

-60 dBm

M1

Start 30.0 MHz

30001 pts Stop 1.0 GHz

1

Date: 29.DEC.2024

21:

S

0:52

5

11AX20SISO_Ant3_2437_1000~26500

Spectrum

(=)

Ref Level 30,00 dém
o Att 30 dB
Count 10/10

Offset 12,06 dB & RBW 100 kHz

SWT 256 ms & VBW 300 kHz Mode Auto Sweep

(@ 1Pk view

20 dBm

M1[1] 8.61 dBm

2.431780 GHz|

1
10 dem

-35.50 dBm
20.348550 GHz

M2[1]

0 dBm|

-10 dfm—

-20 df

dBrrr

-30 dH

M2

-40 dj
= B

m

-60 dBm

Start 1.0 GHz

30001 pts Stop 26.5 GHz

1

Date: 29.DEC.2024

21:

44:34

Sporton International Inc.(Kunshan)

TEL : +86-512-57900158
FCC ID: IHDT56AU7

Page Number : A42 of A50



searran cas. FCC RF Test Report

Report No. : FR4D1311C

11AX20SISO_Ant3_2462_30~1000

Spectrum |

(=)

Ref Level 30,00 dém
o Att 30 dB
Count 10/10

Offset 11,97 dB @ RBW 100 kHz

SWT 1.1ms & VBW 300 kHz Mode Auto FFT

(@ 1Pk view

M1[1]

20 dBm

-45.49 dBm
036.6450 MHZz

10 dBm

0 dBm

-10 dBm

D1 -11.760 dBm

-20 dém

-30 dBm

-40 dBm

-60 dBm

Start 30.0 MHz 30001 pts

Stop 1.0 GHz

1 )

29.DEC.2024

Date: 21:48:42

s
s

11AX20SISO_Ant3_2462_1000~26500

Spectrum

(=)

Ref Level 30,00 dém
o Att 30 dB
Count 10/10

Offset 11,97 dB @ RBW 100 kHz

SWT 256 ms & VBW 300 kHz Mode Auto Sweep

(@ 1Pk view

M1[1]

20 dBm

M2[1]

11

8.20 dBm
2.464930 GHz
-34.78 dBm
19.559750 GHz|

10 dlg'iﬁ

0 dBm

-10 deyn

-11.760 dBm

-20 den

-30 d&m

g

-40 dBm

=o0 dBm

-60 dBm

Start 1.0 GHz 30001 pts

Stop 26.5 GHz

1 )

29.DEC.2024

Date:

[
[
o
w
w
@

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID: IHDT56AU7

Page Number 1 A43 of A50



seomron 1as. FCC RF Test Report

11AX40SISO_Ant3_2422_30~1000

Spectrum |

(=)

Ref Level 30,00 dém
o Att 30 dB
Count 10/10

Offset 12,06 dB & RBW 100 kHz

SWT 1.1ms & VBW 300 kHz Mode Auto FFT

(@ 1Pk view

20 dBm

M1[1] -45.33 dBm

033.0880 MHz

10 dBm

0 dBm

-10 dBm

D1 -14.010

-20 dém

dBrm

-30 dBm

-40 dBm

-60 dBm

M1

Start 30.0 MHz

30001 pts Stop 1.0 GHz

1

Date: 29.DEC.2024

22:01:30

11AX40SISO_Ant3_2422 1000~26500

Spectrum

(=)

Ref Level 30,00 dém
o Att 30 dB
Count 10/10

Offset 12,06 dB & RBW 100 kHz

SWT 256 ms & VBW 300 kHz Mode Auto Sweep

(@ 1Pk view

20 dBm

M1[1] 5.05 dBm

2.426680 GHz|

M2[1] -36.30 dBm

20.283100 GHz

10 d@p
L i

0dB

-10 d

D1 -14.010

-20 d

dBrm

-30 dg

M2

-40 df

o

-60 dBm

Start 1.0 GHz

30001 pts Stop 26.5 GHz

1

Date: 29.DEC.2024

Sporton International Inc.(Kunshan)

TEL : +86-512-57900158
FCC ID: IHDT56AU7

Page Number : Ad4 of A50

Report No. : FR4D1311C



seomron 1as. FCC RF Test Report

Report No. : FR4D1311C

11AX40SISO_Ant3_2437_30~1000

Spectrum |

(=)

Ref Level 30,00 dém
o Att 30 dB
Count 10/10

SWT

Offset 12,06 dB & RBW 100 kHz

1.1ms & VBW 300 kHz Mode Auto FFT

(@ 1Pk view

20 dBm

M1[1]

-45.98 dBm
862.4420 MHz

10 dBm

0 dBm

-10 dBm

D1 -14.500 dBrm

-20 dém

-30 dBm

-40 dBm

-60 dBm

Start 30.0 MHz

30001 pts

Stop 1.0 GHz

1

Date: Z9.DEC.2024 22:02:41

11AX40SISO_Ant3_2437_1000~26500

Spectrum

(=)

Ref Level 30,00 dém
o Att 30 dB
Count 10/10

SWT

Offset 12,06 dB & RBW 100 kHz

256 ms & VBW 300 kHz Mode Auto Sweep

(@ 1Pk view

20 dBm

M1[1]

M2[1]

5.35 dBm
2.434330 GHz
-35.99 dBm
15.803600 GHZz|

10 digp
L 4

0 dBm|

-10 dgm

D1 -14.500 dBrm

-20 dgm

-30 dgm

-40 dim

M2

I

-60 dBm

Start 1.0 GHz

30001 pts

Stop 26.5 GHz

1

Date: 29.DEC.2024 22:03:03

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID: IHDT56AU7

Page Number : A45 of A50



searran cas. FCC RF Test Report

Report No. : FR4D1311C

11AX40SISO_Ant3_2452_30~1000

Spectrum |

(=)

Ref Level 30,00 dém
o Att 30 dB
Count 10/10

Offset 11,97 dB @ RBW 100 kHz

SWT 1.1ms & VBW 300 kHz Mode Auto FFT

(@ 1Pk view

20 dBm

M1[1] -45.50 dBm

032.8620 MHz

10 dBm

0 dBm

-10 dBm

D1 -14.660
-20 dBm

dBm

-30 dBm

-40 dBm

-60 dBm

Start 30.0 MHz

30001 pts Stop 1.0 GHz

1

Date: Z9.DEC.2024 22:0

G:45

11AX40SISO_Ant3_2452_1000~26500

Spectrum |

(=]

Ref Level 30.00 dBm
o Att 30 di
Count 10/10

Offset 11.97 d& @ RBW 100 kHz

SWT 255 ms @ VYBW 300 kHz Mode aAuto Sweep

@ 1Pk View

20 dém

M1[1] 4.64 dBm|

2.443680 GHz

M2[1] -35.61 dBm

20.228700 GHz

10 dﬁm
v

0 dBm|

-10 dg

D1 -14.6

o
(=]

dBr
-20 df

-30 dem

-40 dgm

M2

|

-60 dBm

Start 1.0 GHz

30001 pts Stop 26.5 GHz

N

Date: 29.DEC.2024 22:07

07

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID: IHDT56AU7

Page Number : A46 of A50



seanron cas. FCC RF Test Report Report No. : FR4D1311C

Single RU

Maximum power spectral density

Test Result
: Result Limit :
TestMode Antenna | Freq(MHz) | RuSize | Rulndex Verdict
[dBm/3kHz] [dBm/3kHz]
26Tone RUO -5.57 <8.00 PASS
2412 52Tone RU37 -5.62 <8.00 PASS
106Tone RU53 -5.85 <8.00 PASS
11AX20SISO Ant3
26Tone RU8 -6.74 <8.00 PASS
2462 52Tone RU40 -6.64 <8.00 PASS
106Tone RU54 -6.90 <8.00 PASS
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Test Graphs
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Appendix B. AC Conducted Emission Test Results

: Temperature : 25.3~26.2°C
Test Engineer : [Amos - —
Relative Humidity : |38~40%
Test Voltage : [120Vac / 60Hz Phase : Line
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
gplevel [dBuv)
72.0
64.0
15C R§§247-QP
56.0 |
15C RS 5247-AVG
48.0 |
40.0 | iy
|
32.0(
10
24.0 1
16.0
8.0
U5 2 5 1 2 5 10 20 30
Frequency (MHz)
Site : CO01-KS
Condition : 15C R55247-QP LISN-060105-L 2024 LINE
Over Limit Read LISN Cable
Freg Level Limit Line Level Factor Loss Remark
WHz ~ dBuv dF ~ dBuv  dBuv aE a8
1 0.161 50.76 -14.67 65.43 40.20 0.11 10.45 QP
2%  0.161 41.76 -13.67 55.43 31.20 0.11 10.45 Average
3 0.191 48.04 -14.94 63.98 38.49 0.09 10.46 QP
4 0.191 30.74 -23.24 53.98 20.19 0.09 10.46 Average
5 0.204 47.14 -16.31 63.45 36.60 0.08 10.46 QP
6 0.204 30.74 -22.71 53.45 20.20 0.08 10.46 Average
7 0.614 35.73 -20.27 56.00 25.48 -0.13 10.37 QP
8 0.614 25.13 -20.87 46.00 14.89 -0.13 10.37 Average
9 0.767 37.36 -18.64 56.00 27.20 -0.16 10.32 QP
10 0.767 26.06 -19.94 46.00 15.80 —0.16 10.32 Average
11 1.689 34.54 -21.46 B56.00 24.50 -0.21 10.25 @P
12 1.689 21.64 —24.36 46.00 11.60 -0.21 10.25 Average
Sporton International Inc.(Kunshan) Page Number : Bl of B2
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: Temperature : 25.3~26.2°C
Test Engineer : [Amos - —
Relative Humidity : |38~40%
Test Voltage : [120Vac / 60Hz Phase : Neutral
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
20 Level {(dBuV)
72.0
64.0
15C RS§247-QP
56.0 |
15C RS 5247-AVG
48.0 |
40.0
T4 11
32.0
> 1P
24.0
16.0
8.0
U5 2 5 1 2 5 10 20 30
Frequency (MHz)
Site : CO01-KS
Condition : 15C R55247-QP LISN-060105-N 2024 NEUTRAL
Over Limit Read LISN Cable
Freg Level Limit Line Level Factor Loss Remark
WHz ~ dBuv a8 ~ dBuv _ dBuv i a8
1 0.162 45.38 -20.00 65.38 34.81 0.12 10.45 QP
2 0.162 35.48 -19.90 55.38 24.81 0.12 10.45 Average
3 0.177 44.48 -20.16 64.64 33.89 0.13 10.46 QP
4 0.177 33.78 -20.86 54.64 23.19 0.13 10.46 Average
5 0.264 36.93 -24.36 61.28 26.51 -0.05 10.47 QP
L] 0.264 24.33 -26.96 51.2 13.91 -0.05 10.47 Average
7 0.739 38.36 -17.64 56.00 28.20 -0.17 10.33 QP
8%  0.739 20.76 -16.24 46.00 19.60 -0.17 10.33 Average
9 0.800 36.34 -19.66 56.00 26.20 -0.17 10.31 QP
10 0.800 27.64 -18.36 46.00 17.50 —0.17 10.31 Average
11 23.762 34.55 -25.45 60.00 24.80 —0.47 10.42 QF
12 23.762 29.55 -20.45 50.00 19.80 =—0.47 10.42 Average
Note:
1. Level(dBpV) = Read Level(dBuV) + LISN Factor(dB) + Cable Loss(dB)
2. Over Limit(dB) = Level(dBuV) — Limit Line(dBuV)
Sporton International Inc.(Kunshan) Page Number : B2 of B2
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Appendix C Radiated Spurious Emission Test Data

. o Relative Humidity : | 51~53%
Test Engineer : Koi Ji
Temperature : 21.2~22.5°C
Radiated Spurious Emission Test Modes
Mode (E,B\,,a,ﬂf) Antenna Modulation Channel @ Frequency g::g RU Remark
Mode 1 = 2400-2483.5 3 802.11b 01 2412 1Mbps - -
Mode 2 = 2400-2483.5 3 802.11b 06 2437 1Mbps - -
Mode 3 = 2400-2483.5 3 802.11b 11 2462 1Mbps - -
Mode 4 = 2400-2483.5 3 802.11g 01 2412 6Mbps - -
Mode 5 = 2400-2483.5 3 802.11g 06 2437 6Mbps - -
Mode 6 = 2400-2483.5 3 802.11g 11 2462 6Mbps - -
Mode 7 = 2400-2483.5 3 802.11ax HE20 01 2412 MCSO0 Full RU -
Mode 8 = 2400-2483.5 3 802.11ax HE20 06 2437 MCSO0 Full RU -
Mode 9 = 2400-2483.5 3 802.11ax HE20 11 2462 MCSO0 Full RU -
Mode 10 = 2400-2483.5 3 802.11ax HE40 03 2422 MCSO0 Full RU -
Mode 11 | 2400-2483.5 3 802.11ax HE40 06 2437 MCSO0 Full RU -
Mode 12 = 2400-2483.5 3 802.11ax HE40 09 2452 MCSO0 Full RU -
Mode 13 = 2400-2483.5 3 802.11ax HE20 01 2412 MCSO0 @ Partial_26/0RU -
Mode 14 | 2400-2483.5 3 802.11ax HE20 01 2412 MCSO | Partial_52/37RU -
Mode 15 = 2400-2483.5 3 802.11ax HE20 01 2412 MCSO | Partial_106/53RU -
Mode 16 = 2400-2483.5 3 802.11ax HE20 11 2462 MCSO0 Partial_26/8RU -
Mode 17 = 2400-2483.5 3 802.11ax HE20 11 2462 MCSO0 | Partial_52/40RU -
Mode 18 = 2400-2483.5 3 802.11ax HE20 11 2462 MCSO0 | Partial_106/54RU -
Mode 19 = 2400-2483.5 3 802.11g 10 2457 6Mbps - -
Mode 20 = 2400-2483.5 3 802.11ax HE20 02 2417 MCSO Full RU -
Mode 21 = 2400-2483.5 3 802.11ax HE20 10 2457 MCSO Full RU -
Sporton International Inc.(Kunshan) Page Number . C1 of C66
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Summary of each worse mode

Mode Modulation Ch. (',:\;ﬁ'qz) d Iéfx/e/lm) ’ (dlé'un\]/';m) M(%rg)m Pol. Z?/Zk Result Remark
1 802.11b 01 2387.61 42.95 54.00 -11.05 H | AVERAGE Pass @ Band Edge
1 802.11b 01 4824.00 49.50 54.00 -4.50 H | AVERAGE | Pass Harmonic
2 802.11b 06 - - - - - - - Band Edge
2 802.11b 06 | 4874.00 50.45 54.00 -3.55 H | AVERAGE | Pass Harmonic
3 802.11b 11  2483.50 47.16 54.00 -6.84 H | AVERAGE Pass @ Band Edge
3 802.11b 11 4924.00 45.48 54.00 -8.52 H | AVERAGE | Pass Harmonic
4 802.11g 01 2389.95 50.40 54.00 -3.60 H | AVERAGE Pass @ Band Edge
4 802.11g 01 4824.00 43.16 74.00 -30.84 H PEAK Pass Harmonic
5 802.11¢g 06 - - - - - - - Band Edge
5 802.11g 06 = 7311.00 43.40 74.00 -30.60 \Y PEAK Pass Harmonic
6 802.11g 11  2483.50 49.95 54.00 -4.05 H | AVERAGE Pass @ Band Edge
6 802.11g 11  7386.00 43.39 74.00 -30.61 H PEAK Pass Harmonic
7 802.11ax HE20 01 | 2389.95 49.35 54.00 -4.65 H | AVERAGE Pass @ Band Edge
7 802.11ax HE20 = 01 | 4824.00 43.31 74.00 -30.69 \Y PEAK Pass Harmonic
8 802.11ax HE20 = 06 - - - - - - - Band Edge
8 802.11ax HE20 = 06 | 7311.00 43.50 74.00 -30.50 \% PEAK Pass Harmonic
9 802.11ax HE20 11 | 2483.80 50.80 54.00 -3.20 H | AVERAGE Pass @ Band Edge
9 802.11ax HE20 = 11 | 7386.00 43.77 74.00 -30.23 H PEAK Pass Harmonic
10 802.11ax HE40 03 | 2389.95 49.62 54.00 -4.38 H | AVERAGE Pass @ Band Edge
10 802.11ax HE40 = 03 | 7266.00 43.04 74.00 -30.96 H PEAK Pass Harmonic
11 802.11ax HE40 06 | 2483.98 50.89 54.00 -3.11 H | AVERAGE Pass @ Band Edge
11 802.11ax HE40 06 | 7311.00 43.41 74.00 -30.59 \Y, PEAK Pass Harmonic
12 802.11ax HE40 09 | 2484.58 50.70 54.00 -3.30 H | AVERAGE Pass @ Band Edge
12 802.11ax HE40 09 | 7356.00 44.34 74.00 -29.66 \Y, PEAK Pass Harmonic
13 802.11ax HE20 01 | 2389.95 50.27 54.00 -3.73 H | AVERAGE Pass @ Band Edge
13 802.11ax HE20 | 01 - - - - - - - Harmonic
14 802.11ax HE20 01 | 2389.95 50.14 54.00 -3.86 H | AVERAGE Pass @ Band Edge
14 802.11ax HE20 | 01 - - - - - - - Harmonic
15 802.11ax HE20 01 | 2389.95 50.50 54.00 -3.50 H | AVERAGE Pass @ Band Edge
15 802.11ax HE20 | 01 - - - - - - - Harmonic
16 802.11ax HE20 = 11 | 2483.56 49.88 54.00 -4.12 H | AVERAGE Pass @ Band Edge
16 802.11ax HE20 & 11 - - - - - - - Harmonic
17 802.11ax HE20 | 11 | 2483.92 50.84 54.00 -3.16 H AVERAGE Pass Band Edge
17 802.11ax HE20 & 11 - - - - - - - Harmonic
18 802.11ax HE20 | 11 | 2484.16 49.51 54.00 -4.49 H AVERAGE Pass Band Edge
18 802.11ax HE20 & 11 - - - - - - - Harmonic
19 802.11¢g 10 | 2483.62 50.31 54.00 -3.69 H | AVERAGE Pass @ Band Edge

802.11g 10 | 4914.00 43.74 74.00 -30.26 H PEAK Pass Harmonic

20 802.11ax HE20 | 02 | 2389.95 49.12 54.00 -4.88 H AVERAGE Pass Band Edge
802.11ax HE20 02 | 7251.00 42.76 74.00 -31.24 H PEAK Pass Harmonic

1 802.11ax HE20 10 | 2483.50 49.88 54.00 -4.12 H | AVERAGE Pass @ Band Edge
802.11ax HE20 10 | 7371.00 43.20 74.00 -30.80 H PEAK Pass Harmonic
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Co-location
Radiated Spurious Emission Test Modes
Band . Data
Mode (MH2) ‘ Antenna ‘ Modulation Channel Frequency ‘ Rate ‘ RU Remark
2400-2483.5 3 802.11ax HE40 06 2437 MCSO | FullRU -
Mode 22
LTE Band 13
Summary of each worse mode
. Freq. Level Limit Margin Peak

Mode Modulation Ch. (MHz) | (dBuV/m) (dBuv/im) (dB) Pol. Avg. Result Remark

22 802.11ax HE40 | 06 | 2484.22 49.97 54.00 -4.03 H AVERAGE @ Pass | Band Edge

22 802.11ax HE40 = 06 | 4874.00 41.54 74.00 -32.46 H PEAK Pass Harmonic
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Mode Band Edge
2400-2483.5_802.11b_CHO01_2412MHz
ANT
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138 i
95 95
e ORI i RS
5.0 5.
) 1
48 48 M
Peak
15 35
163 163
M 3. 216 1388, 4, Ll 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 238351 5458 74.00 -19.42 39.09 3113 8.05 30.69 600 19 96 PEAC 1 241,00 107,56 ------ -=---- 9191 3.3 810 .68 600 119 96 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
N B3
5.0 L]
M FCC PART 15C AVG) FCC PARTA5C (AVG)
Av
g 15 35
163 163
M 3. 216 1388, 4, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 2387.61 4295 3400 -11.05 27.46 3113 8.05 30.69 6.00 119 96 AVERAGE 1 241000 103.28 ------ -=---- B.65 3L 8.9 30.68 6.00 119 96 AVERAGE

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
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Mode Band Edge
2400-2483.5_802.11b_CHO01_2412MHz
ANT
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
e ORI i RS
5.0 5.
1
T Tpm ey 1
448 ; 48
Peak
15 35
163 163
M 3. 2162 1388, 4, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 31833 95.43 74.00 -18.57 4.9 3L 7.9 3072 600 3 6B PEAC 1 241,00 104,96 ------ ------ B.31 3.3 810 .68 600 33 6B PEAC
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
N B3
5.0 L]
M FCCPARTA5C (AVG) FCC PARTA5C (AVG)
[y 12 - 4a.av_~_/_/‘}
Av
g 15 35
163 163
M 3. 2162 1388, 4, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark

Wiz dBuv/m dBuv/m B BV w8 B B o deg

1 3387.61 42.62 54.00 -11.38 27.13 32.13 8.5 30.69 6.80 395  6f AVERAGE

Mz dBu/m dBuv/m B BV dBfm B B B o deg
1 2412.00 108,62 ------ - B4.99 3222 8.09 30.68 6.00 395 68 AVERAGE

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID: IHDT56AU7
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Pol. Horizontal Vertical
11!‘\mel(|IB1u‘ﬂm) 1 Level (dBuVim)
1138 134
915 075
iy FCC PART 15C LI
FCCPART45C
il B0
w FCC PART 15C (AVG) FOC PART 15 A1)
Peak PRSI TV Lo WWW " Wﬁw
75 ——
Avg bk
163 ”
3000 6000, 9000, 12000, 15000, 18000
Frequency (MHz) 3000 6000, 9000, 12000, 15000, 18000
Frequency (MHz)
Linit Read  Ant Cable Prezmp  Aux  APos TPos .
Freq Level  Line Margin Level Factor  Loss Factor Factor Remark Linit Read  Ant Cable Preamp A APos  Thas
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBul/m dBuv/m B dBWV dB/m 8 B B m deg -
1 452400 SL94 7080 -22.06 70.35 34.15 158 6414 608 115 242 PEAK iz dB/mdbv/m B B B B B B o deg
143400 49.50 5408 -4.50 67.91 3405 ILSB 6414 0.00 116 242 AVERAGE 1 432400 44.50 74.80 -29.5¢ 62,91 34.15 1L o414 @08 - - PEAC
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Pol. Horizontal Vertical
ml.ﬁl!(ﬂﬂ]‘lﬁn] 0 Level (dBuVim)
13§ 138
15 075
813 e
FCC PART 15C L T BT
0 B
FCC PART 15C (AVE) FO PART 15 (V5]
448 3 - e P 1 )
Peak . b NIRRT L
s —
A !
vg
163 i
3000 000, 9000, 12000 16000, 18000
Frequency (MHz) 3000 6000, 9000, 12000, 15000, 18000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos B
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit At Cable Preamp  Aux Alos  TPos
- Freq level Line Margin Level Factor Loss Factor Factor Remark
MHz dBul/m dBuV/m 0B BV dBm B B A8 m deg -
1 497400 5053 74.00 2147 0.9 34.15 1L6B 64.20 0.09 10 244 PEAK Mz dBu/mdBV/m B BV B B B dB o deg
1 457400 0.4 54.80 -3.55 66.82 3415 1L.6B o428 .00 109 244 AVERAGE 1 4874.08 45.69 74.8@ -28.31 64.86 34.15 11.68 o428 Q.08 - -- PEAC
3 731000 4418 7480 -29.82 5813 35.78 1448 6421 0.0 - - PEAK vo73Lee 4342 7400 -30.58 5737 3578 1448 o4l 000 - - PEAC

Sporton International Inc.(Kunshan)

TEL : +86-512-57900158
FCC ID: IHDT56AU7
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Mode Band Edge
2400-2483.5_802.11b_CH11_2462MHz
ANT
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138 i
95 95
e ORI i EIES
5.0 //W/ i 5.
ity it
488 488 M
Peak
15 35
163 163
o 5L 264, M6, 88, 2500 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 8758 57.17 74.00 -16.53 4120 3138 8.4 30.65 600 17 94 PEK 1 2462.00 106,37 ------ -=---- 99.52 3L} 8.1 .66 600 17 94 PEA
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
N B3
5.0 L]
AN FCC PART A5C AVG) FCC PARTA5C (AVG)
s ! 1 mf/ |
Av
g 15 35
163 163
o 5L 264, M6, 88, 2500 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark

Wiz dBuv/m dBuv/m B BV w8 B B o deg
1 48350 4716 54.00 -6.84 3121 3.7 8.3 30.65 6.60 117 94 AVERAGE

Mz dBu/m dBuv/m B BV dBfm B B B o deg
1 2462.00 10184 ------ - 85,99 3232 8.9 30.66 6.00 117 94 AVERAGE

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID: IHDT56AU7
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Mode Band Edge
2400-2483.5_802.11b_CH11_2462MHz
ANT 3
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
fhd FOPHRTIRC s FCPRTIR
5.0 5.
Mv/*ﬂ/ 1
Uttt
448 48
Peak
15 35
163 163
o 5L 24, M6, 88, 200 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 2487.88 %631 74.00 -17.69 40.34 313 8.4 30.65 600 380 66 PEAC 1 246,00 103,71 ------ === B.86 3L32 8.1 .66 6.00 30 66 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
N B3
5.0 L]
vy FCC PART A5C AVG) FCC PARTA5C (AVG)
o v 1 [
Av
g 15 35
163 163
o 5L 24, M6, 88, 2500 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 M350 .07 .00 5.3 .02 3.3 8.3 0.6 600 380 66 AVERAGE 1 246200 99.24 ------ ----- B3.30 331 819 .66 6.B0 380 66 AVERAGE
Sporton International Inc.(Kunshan) Page Number . C9 of C66
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Pol. Horizontal Vertical
11!“L¢zmi(dBu‘llm] 0 Lewel (dBuim)
1134 138
15 075
B3 |
FCC PART 15C L T BT
0 B
FCC PART 15C (AVG) FO PART 15 (V5]
e J L b [l
Peak T e - E oy P
15 31,W y
Avg
163 i
3000 6000, 9000 12000 15000. 18000
Frequency (MHz) 3000 6000, 9000, 12000, 15000, 18000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos B
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Real  Ant Cable Preamp Ao APos Thos
- Freq level Line Margin Level Factor Loss Factor Factor Remark
MHz dBul/m dBuV/m 0B BV dBm B B A8 m deg T —.
1 494.00 48.50 74.80 -15.48 67.62 34.00 1L78 6428 .00 100 239 PEAC Mz dBul/m dBuV/m @B dBW B A8 B OB o dg
1 452400 45.48 54.80 -8.52 3.9 34.00 1L78 o428 .00 109 239 AVERAGE 1 45408 42.46 74.80 -31.54 60.9 34.88 1178 e4.28 @08 - -- PEAC
3 7366.00 4295 74.80 -31.85 36.76 39.77 1458 o4.l6 @.ee - -- PEAK 173600 43.35 7400 -30.65 57.16 35,77 1458 646 0.0 .- - PEAC
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4
Mode Band Edge
2400-2483.5_802.11g_CHO01_2412MHz
ANT 3
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138 i
95 95
B ) i TIED B3 FELPART ¢
i50 Jﬂ 50
4&9 i I T » AN b A i, o s 4&8
Peak
15 35
163 163
M 3. 216 1388, 4, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 2389.5 o441 74.00 -0.59 48.91 3114 8.05 30.69 600 119 96 PEAC 1 241000 106.79 ------ -=---- 9116 3.2 8.9 .68 600 119 96 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
N B3
5.0 L]
| FCLC PART 156 AVG) FCC PARTA5C (AVG)
[y N 4a.aﬁ//_,!j e ——
Av
g 15 35
163 163
M 3. 216 1388, 4, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 2389.% 50.40 54.00 -3.60 3490 3114 8.05 30.69 600 119 96 AVERAGE 1 MW 97,75 ---en =oee BL10 3.3 8.1 30.68 6.00 119 96 AVERAGE
Sporton International Inc.(Kunshan) Page Number . C11 of C66
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4
Mode Band Edge
2400-2483.5_802.11g_CHO01_2412MHz
ANT 3
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
e , A1 i RS
5.0 W‘f w\w 5.
g e I
Peak
15 35
163 163
M 3. 216 1388, 4, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 2389.% 6L.70 74.00 -11.30 46.20 3114 8.05 30.69 6.00 393 70 PEAC 1 241000 104,05 ------ -=--- B340 3.3 8.10 3068 600 33 70 PEA
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
w5 s i
N B3
5.0 L]
FCLC PART 1 (AVG) FCC PARTA5C (AVG)
s ) S 4a.a~/_-/_,4_)
Av
g 15 35
163 163
M 3. 2162 1388, 4, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark

Wiz dBuv/m dBuv/m B BV w8 B B o deg
1 5389.% 43.29 %4.00 -5.71 3279 32,14 8.05 30.69 6.60 393 70 AVERAGE

Mz dBu/m dBuv/m B BV dBfm B B B o deg
1 2412.00 95.06 ------ - 7943 .20 8.09 30.68 6.00 393 70 AVERAGE

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID: IHDT56AU7
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Pol. Horizontal Vertical
1‘.lr(‘\uwel(llBIJ‘ﬂm) o Level (dBuvim)
138 1134
a5 a5
s FECPHRTIEC e FCPHRTIEC
6.0 4.0
FCC PART15C (AVG) FCCPART 15C (AVG)
Peak 48 1 b 1 MW
:WWW'W‘M""W ' Wwwwwm' '
Avg 35 b
163 163
3000 G000, 000, 12000, 16000, 18000 3000 6000, 9000, 12000, 16000, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mk BNe B BN B & B & o0 @y MdnBNe B BN Bh & B & o &g
1 43400 4306 74.00 -30.84 6L57 3415 1.58 644 008 - --PEM 1 43400 43.14 74.00 -30.36 L5 .15 158 6414 000 - - PEAC
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Pol. Horizontal Vertical
mLeveI(dDu‘ﬂm] 0 Level (dBuVim)
134 1134
015 015
i FCCPART15C i FCCPART15C
650 65,
FCC PARTH5C (AVE) FCC PART 45C (AVE)
e o y 2 -
Peak VIR PR NPT m—— Ly
18 !
Avg
163 16
3000 000, 9000, 12000 15000, 18000 3000 G000, 9000, 1200, 15000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Prezmp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Wt & BN Bh & B @ w g W & BN Bh & B @B o g
1 487400 42.48 74.86 -31.52 60.85 34.15 1168 o428 @08 - -- PEAK 1 4874.08 4173 74.80 -32.27 6010 34.15 1168 o428 @08 - -- PEAC
1 73Lee 4.0 7400 -30.98 56.97 35.78 1448 642l 000 - - PEAK vo73Lee 4340 74.00 -30.60 5735 3578 1448 o4l @00 - - PEAC
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Mode Band Edge
2400-2483.5_802.11g_CH11_2462MHz
ANT
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
e ORI i FCPRT 1
T
5.0 5.
448 48 e
Peak
15 35
163 163
o 5L 264, M6, 88, 2500 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 4835 67.35 74.00 -6.65 5140 337 8.3 30.65 600 108 95 PEAC 1 2462.00 103.75 ------ === B7.02 3131 818 3066 600 100 93 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
95 95 4
N B3
5.0 L]
. FCC PART A5C AVG) FCC PARTA5C (AVG)
g 45.8/
Av
g 15 35
163 163
o 5L 264, M6, 88, 2500 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 43350 49.95 5400 -4.05 3400 337 8.3 0.6 600 100 95 AVERAGE 1 246200 94.88 ------ ------ 783 331 818 3066 600 100 95 AVERAGE

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID: IHDT56AU7
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Mode Band Edge
2400-2483.5_802.11g_CH11_2462MHz
ANT
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§
1
95 95
fhd , FOPHRTIRC s FCPRTIR
61 1 B0
a L
Peak
15 35
163 163
i U5l 64, 6, 2488, 200 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 248374 63.31 74.00 -10.69 47.36 3.7 8.3 30.65 6.0 3 28 PEAK 1 2462.00 108.73 ------ - B4.99 3231 818 30.66 6.00 378 26 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§
95 95 1
i3 i3
[ Al
FCCPART 15C (AVG) FCCPART 15C (AVG)
ag" * 4”/ e —
Av
g 15 35
163 163
i U5l 64, 16, 2488, 200 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 248350 45.87 %4.00 -8.13 2092 3.7 8.3 30.65 6.60 378 28 AVERAGE 1 262,08 9151 ------ - 75,68 3231 8.8 30.66 6.00 378 26 AVERAGE

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID: IHDT56AU7
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searran cas. FCC RF Test Report Report No. : FR4D1311C

Pol. Horizontal Vertical

mLeveI(dDu‘lﬁn) 0 Level (dBuVim)

134 1134

015 015

i FCCPART15C i FCCPART15C

650 65,

FCC PARTH5C (AVE) FCC PART 45C (AVE)

4” 1 2 ! 1 2

Peak o A R e L
e

18 !
Avg

163 16

3000 000, 9000, 1200 15000, 18000 3000 G000, 9000, 1200, 15000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Prezmp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
MeBdm BN B BN B & & & o Medln BN B BN B & B & a tg
1 452400 425 74.86 -31.45 61.85 34.08 1L78 o428 @08 - -- PEAK 1 4%4.08 42.9 74.80 -31.18 6140 34.88 1L.78 o428 @08 - -- PEAC
1 736.00 4339 74.00 -30.61 57.20 35.77 1458 6416 0.0 - -- PEAK 1 736.00 4,10 74.00 -30.80 S7.01 35,77 1458 646 @00 - - PEAC
Sporton International Inc.(Kunshan) Page Number . C17 of C66
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srorronas. FCC RF Test Report

Report No. : FR4D1311C

7
Mode Band Edge
2400-2483.5_802.11ax HE20_CHO1_Full RU _2412MHz
ANT 3
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138 i
95 95
B ; URT IS B3 FELPART G
.‘ T
B0 M B
g TRTAMP LS WSy W At
B 48
Peak
15 35
163 163
M 3. 2162 1388, 4, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 238365 67.40 74.00 -6.60 5101 3113 8.05 30.69 600 118 95 PEAC 1 2412.00 106,60 ------ ------ 9.97 L1 8.9 .68 600 18 93 PEAC
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
s s :
N B3
5.0 L]
i FCC PARTH4E (AVG) FCC PARTA5C (AVG)
iy ' mu.—‘_./”"J —_—
Av
g 15 35
163 163
M 3. 2162 1388, 4, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 2389.% 49.35 54.00 -4.65 33.8% 3LI4 8.05 30.69 600 118 95 AVERAGE 1 M09 95,59 ----ev -ooee 7.9 3L 8.9 30.68 600 118 95 AVERAGE
Sporton International Inc.(Kunshan) Page Number . C18 of C66

TEL : +86-512-57900158
FCC ID: IHDT56AU7




srorronas. FCC RF Test Report

Report No. : FR4D1311C

Mode Band Edge
2400-2483.5_802.11ax HE20_CHO1_Full RU _2412MHz
ANT
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
B ) PR B3 FELPART ¢
5.0 rfjw 5.
- Aot TN Wt b
448 48 g
Peak
15 35
163 163
M 3. 2162 1388, 4, Ll 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 2389.% 6536 74.00 -0.04 40.86 3114 8.05 30.69 600 3 53 PEA 1 2410.00 103,63 ------ ------ .00 3.2 8.9 30.68 600 304 53 PEA
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
95 95 1
N B3
5.0 L]
FCCPARTHAL (AVG) FCC PARTA5C (AVG)
Av
g 15 35
163 163
M 3. 216 1388, 4, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 53895 4170 5400 -6.28 3000 3L14 8.05 30.69 6.00 34 53 AVERAGE 1 MW 93,67 ------ - B4 3L 8.9 3068 600 304 53 AVERAGE

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID: IHDT56AU7
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sromoncas. FCC RF Test Report

Report No. : FR4D1311C

Pol. Horizontal Vertical
mLeveI(dBle) o Level (dBuvim)
138 1134
a5 a5
s FECPHRTIEC e FCPHRTIEC
6.0 4.0
FCC PART15C (AVG) FCCPART 15C (AVG)
Peak 4” (I 2
mewmmww‘
Avg 35 b
163 163
3000 G000, 000, 12000, 16000, 18000 3000 6000, 9000, 12000, 16000, 18000
Frequency (MHz) Frequency (Hz)
Linit Resd  Ant Cable Preamp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mk BNe B BN B & B & o0 @y MdnBNe B BN Bh & B & o &g
1 434.00 43.10 74.00 -30.99 6L.51 3415 1.58 6414 .00 -~ PEAK 1 4400 43.31 74.00 -30.69 6L7T2 .15 158 6414 000 - - PEAC
Sporton International Inc.(Kunshan) Page Number : C20 of C66
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searran cas. FCC RF Test Report Report No. : FR4D1311C

Pol. Horizontal Vertical
1‘.lr!‘\uml(|IB|J‘Hm) 0 Level (dBuVim)
134 1134
015 015
i FCCPART15C i FCCPART15C
650 65,
FCC PARTH5C (AVE) FCC PART 45C (AVE)
Peak “ ! " M,,mwwwm ' 1 2 o
¥ iy R,
18 !
Avg
163 16
3000 000, 9000, 12000 15000, 18000 3000 G000, 9000, 1200, 15000 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Prezmp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
MeBdm BN B BN B & & & o Medln BN B BN B & B & a tg
1 437408 42.28 74.88 -31.72 60.65 3415 1168 64.20 8.8 - -- PEAC 1 437408 41.67 74.80 -32.33 6084 3415 1168 6420 8.8 - -- PEAC
1 73Lee 407 7400 -30.83 5701 3578 1448 642l @00 - - PEAK ro73Lee 4350 74.00 -30.50 57.45 3578 1448 o4l 000 - - PEAC
Sporton International Inc.(Kunshan) Page Number : C21 of C66
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srorronas. FCC RF Test Report

Report No. : FR4D1311C

9
Mode Band Edge
2400-2483.5_802.11ax HE20_CH11_Full RU _2462MHz
ANT 3
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
W N FECPART 5t B3 FELPART G
v T
i50 ,WWM 50
49 45-9Wmmw«mm
Peak
15 35
163 163
o 5L 264, M6, 88, 200 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 2483.00 69.68 74.00 -4.30 33.73 3.3 8.3 0.6 600 18 95 PEA 1 2462.00 104.26 ------ ------ B340 3133 8.1 .66 600 118 93 PEAC
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
95 95 1
N B3
5.0 L]
4| FCCPARTA5C (AVG) FCC PARTA5C (AVG)
448 4E.Bf—//J \._»m—.._»——
Av
g 15 35
163 163
o 5L 264, M6, 88, 2500 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 2483.00 50.80 34.00 -3.00 3483 337 8.3 0.6 600 118 95 AVERAGE 1 246200 92.86 ------ ------ 7703 331 8.8 .66 600 118 95 AVERAGE
Sporton International Inc.(Kunshan) Page Number : C22 of C66

TEL : +86-512-57900158
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srorronas. FCC RF Test Report Report No. : FR4D1311C
9
Mode Band Edge
2400-2483.5_802.11ax HE20_CH11_Full RU _2462MHz
ANT 3
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
B , I FECPART 5t B3 FELPART G
W
ESIUM 1% N
48 48 M
Peak
15 35
163 163
o 5L 264, M6, 88, 200 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 874 6440 7400 0.5 4849 3137 8.3 0.6 600 3B 67 PEA 1 262,00 10121 ------ === B.36 3.3 819 .66 600 3 67 PEA
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
95 95 i
N B3
5.0 L]
FCC PART A5C AVG) FCC PARTA5C (AVG)
" * [
Av
g 15 35
163 163
o 5L 264, M6, 88, 2500 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 4860 4755 34.00 -6.45 3160 337 8.3 30.65 600 331 67 AVERAGE 1 246200 98,05 ------ ------ 722 331 818 .66 600 331 67 AVERAGE
Sporton International Inc.(Kunshan) Page Number : C23 of C66

TEL : +86-512-57900158
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searran cas. FCC RF Test Report Report No. : FR4D1311C

Pol. Horizontal Vertical

mLeveI(dDu‘ﬂm] 0 Level (dBuVim)

134 1134

015 015

i FCCPART15C i FCCPART15C

650 65,

FCC PARTH5C (AVE) FCC PART 45C (AVE)

48 1 7 A - o § 1 ?
Peak WMWW oty AR A PR

18 !
Avg

163 16

3000 000, 9000, 12000 15000, 18000 3000 G000, 9000, 1200, 15000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Prezmp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
MeBdm BN B BN B & & & o Medln BN B BN B & B & a tg
1 452400 42,61 74.86 -31.39 6111 34.08 1L78 o428 @08 - -- PEAK 145408 4142 74.80 -32.58 59.92 34.88 1L.78 e4.28 Q.08 - -- PEAC
1 736.00 477 7480 -30.23 575 35.77 1458 6416 0.0 - - PEAK 1 736,00 4355 74.00 -30.45 57.3% 35,77 1458 6416 0.0 -- - PEAK
Sporton International Inc.(Kunshan) Page Number . C24 of C66

TEL : +86-512-57900158
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srorronas. FCC RF Test Report

Report No. : FR4D1311C

10
Mode Band Edge - L
2400-2483.5_802.11ax HE40_CHO03_Full RU _2422MHz
ANT 3
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
B - FECPART 5t B3 FELPART ¢
¥
4 W B0
AT RUE e LI it Al .AMM
448 48
Peak
15 35
163 163
M 3. 216 1388, 4, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 2389.% 63.03 74.00 -10.97 47.53 3114 8.05 30.69 600 100 94 PEAC 1 241,00 103,93 ------ -=--- 8.5 LM 811 30.67 600 100 94 PEAC
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
95 95 1
N B3
5.0 L]
i FCC PART A5C AVG) FCC PARTA5C (AVG)
448 mf_‘\’_//———-’"'J \\—-dwh-“«-«-“"‘“
Av
g 15 35
163 163
M 3. 216 1388, 4, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark

B dw dBm B B B oo deg
1 389.% 49.62 4.0 -4.38 3412 1.4 8.5 30.69 6.00 108

94 AVERAGE

6 b dBfm B B B o deg
7630 32.24 8.1 30.67 6.00 100 94 AVERAGE

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID: IHDT56AU7
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searran cas. FCC RF Test Report Report No. : FR4D1311C

Pol. Horizontal Fundamental
1HL\‘W&I(tll!ll\l'lln)
1138
97.5\
03
bt ™ Ll FCCPART 15C]
AT
50 Y 1
b o
s Y
Peak Blank
5
16
0 Ui, ed, 6. 88, 2500
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark

Wiz dBuv/m dBuv/m B BV w8 B B o deg
1 2486.62 57.43 74.00 -16.52 4152 3.7 8.24 30.65 6.0 108 94 PEA

Lol

113§

T N FOC PART 15 V6)

Avg Blank

44 M50 U4, 6. 2488, 2500
Frequency (MHz)

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark

Wiz dBuv/m dBuv/m B BV w8 B B o deg
1 248494 45,79 54.00 -B.30 20.74 3.7 8.4 30.65 6.00 100 94 AVERAGE

Sporton International Inc.(Kunshan) Page Number : C26 of C66
TEL : +86-512-57900158
FCC ID: IHDT56AU7



srorronas. FCC RF Test Report

Report No. : FR4D1311C

Mode Band Edge - L

2400-2483.5_802.11ax HE40_CHO03_Full RU _2422MHz

ANT
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
e FCPT 1t i LRI
5.0 w 5.
b A, d, o drd m AM
448 - P 48
Peak
15 35
163 163
M 3. 216 1388, 4, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 2389.% 59.00 74.00 -15.00 43.50 3114 8.05 30.69 600 383 50 PEAC 1 241,00 10154 ------ -=--- B LG 81 067 600 B3 S0PEK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
95 95 1
N B3
5.0 L]
FCC PART A5C (AVG) FCC PARTA5C (AVG)
M ! 48.8‘/_“/ e
Av
g 15 35
163 163
M 3. 216 1388, 4, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark

Wiz dBuv/m dBuv/m B BV w8 B B o deg
1 21389.% 46.66 54.00 -7.34 3116 32.14 8.5 30.69 6.60 303 50 AVERAGE

Mz dBu/m dBuv/m B BV dBfm B B B o deg
1 82000 92.28 ------ - 76,60 32.24 8.11 30.67 6.00 383 50 AVERAGE

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID: IHDT56AU7
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searran cas. FCC RF Test Report Report No. : FR4D1311C

Pol. Vertical Fundamental
1HL&V&I(tlI!ll\l'Iln)
1138
5
k|
R N FCPART 50
1
MM Ak i ek,
48
Peak Blank
5
16
0 Ui, ed, 6. 88, 2500
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark

Wiz dBuv/m dBuv/m B BV w8 B B o deg
1 2486.32 56.38 74.00 -17.62 40.42 32.77 8.24 30.65 6.0 383 50 PEAK

Lol

113§

o FCC PART 15C (AVE),

Avg Blank

44 M5 U4, 6. 2488, 2500
Frequency (MHz)

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark

Wiz dBuv/m dBuv/m B BV w8 B B o deg
1 2485.60 44.80 54.00 -9.20 28.84 32.77 8.4 30.65 6.00 303 50 AVERAGE

Sporton International Inc.(Kunshan) Page Number : C28 of C66
TEL : +86-512-57900158
FCC ID: IHDT56AU7



sromoncas. FCC RF Test Report

Report No. : FR4D1311C

Pol. Horizontal Vertical
mL&veI(dDu‘lﬁn) 0 Level (dBuVim)
134 1134
015 015
i FCCPART15C i FCCPART15C
650 65,
FCC PARTH5C (AVE) FCC PART 45C (AVE)
m il
Peak TR S ! AR g .
18 !
Avg
163 16
3000 000, 9000, 1200 15000, 18000 3000 G000, 9000, 1200, 1500, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Prezmp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
MeBdm BN B BN B & & & o Medln BN B BN B & B & a tg
1 434408 42.20 74.88 -31.78 60.57 3419 1L.62 6416 8.8 - -- PEAK 1 434408 42.70 74.80 -31.3@ 6L.65 3419 1L.62 6416 8.0 - -- PEAC
1 7266.00 43.04 7400 -30.96 57.21 35.66 1442 645 0.0 - -- PEAK 17266.00 4295 74.80 -31.05 5712 35.66 1442 645 0.0 - - PEAK

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID: IHDT56AU7

Page Number : C29 of C66



srorronas. FCC RF Test Report

Report No. : FR4D1311C

11
Mode Band Edge - L
2400-2483.5_802.11ax HE40_CHO06_Full RU _2437MHz
ANT 3
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
B Ly RUPRTIR B3 FELPART ¢
5.0 ] 5.
e & " + i bl
448 - - 48
Peak
15 35
163 163
M 3. 2162 1388, 4, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 38851 57.73 7400 -16.07 4024 3113 8.5 30.69 600 113 96 PEAC 1 437,00 103,30 ------ - B.50 3.3 817 .66 680 13 96 PEAC
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
95 95 1
N B3
5.0 L]
FCC PART A5C (AVG) FCC PARTA5C (AVG)
M ! mv,.,\_.f”‘*"”j e
Av
g 15 35
163 163
M 3. 216 1388, 4, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark

B dw dBm B B B oo deg
1 1389.80 4.47 %400 -7.53 30.97 1.4 8.5 30.69 6.60 115

96 AVERAGE

6 b dBfm B B B o deg
7676 32.28 8.5 30.67 6.00 115 95 AVERAGE

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID: IHDT56AU7
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searran cas. FCC RF Test Report Report No. : FR4D1311C

Pol. Horizontal Fundamental
1HL\‘W&I(tll!ll\l'lln)
1138
i | s
5 ”‘\
s FCPRTIA]
850 W Wra | 1‘
b
48
Peak Blank
5
16
0 Ui, ed, 6. 88, 2500
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark

Wiz dBuv/m dBuv/m B BV w8 B B o deg
1 2434.04 66.47 7400 -7.53 50.52 .77 8.3 30.65 6.0 115 96 PEAK

Lol

113§

4| FCCPART15C (AVE)|

48
Avg Blank
5
16
0 Ui, ed, M6, 88, 2500
Frequency (Miz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark

Wiz dBuv/m dBuv/m B BV w8 B B o deg
1 2483.98 50.89 4.00 -3.11 34.94 3.7 8.3 30.65 6.60 115 96 AVERAGE

Sporton International Inc.(Kunshan) Page Number : C31 of C66
TEL : +86-512-57900158
FCC ID: IHDT56AU7



srorronas. FCC RF Test Report

Report No. : FR4D1311C

11
Mode Band Edge - L
2400-2483.5_802.11ax HE40_CHO06_Full RU _2437MHz
ANT 3
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
e ORI i FCPRT 1
Tm
5.0 1 5.
1Nt Msdhel Ll WM
= )
Peak
15 35
163 163
M 3. 216 1388, i, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 2389.43 58.89 74.00 -15.11 43.30 3L14 8.05 30.69 600 33 67 PEAC 1 2437.00 10147 ------ -=--- B.68 3.3 8.1 30.67 600 33 67 PEAC
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
95 95 i
N B3
5.0 L]
FCC PARTA5C (AVG)
448 1 48.8\—”-—’\[—/‘—’_’4’_’_’_) U E—
Av
g 15 35
163 163
M 3. 216 1388, 4, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark

B dw dBm B B B oo deg
1 5389.9 4496 54.00 -9.10 20.40 32.14 8.5 30.69 6.00 338 67 AVERAGE

6 b dBfm B B B o deg
1 437.00 917 ------ - 7439 2.9 8.6 30.67 6.00 3B 67 AVERAGE

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID: IHDT56AU7
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Pol. Vertical Fundamental

Lol

113§

y | FCCPART15C]

Peak Blank

44 M5 U4, 6. 2488, 2500
Frequency (MHz)

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark

Wiz dBuv/m dBuv/m B BV w8 B B o deg
1 248470 6114 74.00 -12.86 45.18 3.7 8.24 30.65 6.0 33 67 PEAK

Lol

113§

e FCC PART 15C (AVE),

Avg Blank

44 M50 U4, 6. 2488, 2500
Frequency (MHz)

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark

Wiz dBuv/m dBuv/m B BV w8 B B o deg
1 248416 46.83 54.00 -7.12 30.93 3.7 8.3 30.65 6.00 33 67 AVERAGE

Sporton International Inc.(Kunshan) Page Number : C33 of C66
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Pol. Horizontal Vertical

mLeveI(dDu‘lﬁn] 0 Level (dBuVim)

134 1134

015 015

i FCCPART15C i FCCPART15C

650 65,

FCC PARTH5C (AVE) FCC PART 45C (AVE)

48 § 9

Peak 1 4 e mm 1 AR ———
MWWWW SRR -

18 !
Avg

163 16

3000 000, 9000, 1200 15000, 18000 3000 G000, 9000, 1200, 15000, 18000
Frequency (MH) Frequency (MHz)
Linit Read  Ant Cable Prezmp  Aux  APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
MeBdm BN B BN B & & & o Medln BN B BN B & B & a tg
1 487400 4227 74.86 -31.73 6064 3415 1168 o428 @08 - -- PEAK 1 4874.08 4254 74.80 -31.46 60.91 34.15 1168 o428 @08 - -- PEAC
1 73Lee 406 7400 -30.94 S7.01 3578 1448 642 @00 - - PEAK vo73Lee 4341 7400 -30.59 57.3% 3578 1448 o4l @00 - - PENC
Sporton International Inc.(Kunshan) Page Number : C34 of C66
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sromoncas. FCC RF Test Report

Report No. : FR4D1311C

Pol. Horizontal Vertical
Level {dBuVim) Level (dBuVim)
FCC/PART 15C FCCPART 15C
675 67.5
5 |_ 5! |_
125 425
10, 4 " o § " 0012 3 5 ]
IR ol 4 ™y
2 3 W \f"\‘ .
1754 f\ e il 17 f“ M
TR [y S (W
g g
Peak 7 1!
) . 18, 612 806. 1000 30 . 18, 612 906 1000
Frequency (MHz) Frequency (MHz)
Limit Over Read Ant Cable Preamp  Aux APos  TPos Limit Over Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m dé  dBuV  dB/m dB dB dB a deg MHz dBuv/m dBuV/m dé  dBuV dB/m  dB dB dB e deg
1 172.83 26.73 43.58 -16.77 42.55 15.53 1.3 32.73 @.@@ - -- Peak 1 52.80 28.26 4@.8@ -11.74 47.31 13.88 @.60 32.73 0.00 -- -- Peak
2 291.66 20.28 46.88 -25.72 32.24 19.11 1.77 32.84 .80 - -- Peak 2 97.66 28.18 43.58 -15.48 44.81 15.75 1.80 32.66 0.00 -- -- Peak
3 357.38 21.93 46.8@ -24.87 32.19 20.65 1.97 32.88 .00 - -- Peak 3 173.88 29.70 43.50 -13.88 45.61 15.44 1.35 32.73 @.00 -- -- Peak
4 569.88 25.99 46.8@ -20.81 30.42 26.33 2.58 33.26 0.0 - -- Peak 4 314.94 23.31 46.8@ -22.69 34.81 19.47 1.86 32.83 .00 -- -- Peak
5 B2@8.31 27.93 46.88 -18.87 29.36 28.43 2.95 32.84 .00 - -- Peak 5 586.54 25.50 46.8@ -20.58@ 30.88 26.16 2.54 33.28 @.00 -- -- Peak
6 942,53 30.88 46.88 -15.12 28.79 3@.65 3.21 31.77 @.@@ - -- Peak 6  B883.36 28.47 46.80 -17.53 28.9@ 28.99 3.89 32.42 @.00 -- -- Peak
oo LEVE! (dBuVim) Level {dBuVim)
130 120
1134 1138
.3 75
8. 8.3
FOC PART15C FCCPART15C
| i
Peak 650 650
eal
FCC PARTHSC (AVG) FCC PART15C|A‘{%
3 Bl 3 B
| WWWWWWWW'HMM Ayt ot Attt o b g i
3 5
16.] 163
18000 19400, 20800, 22200, 23600, 25000 18000 19400, 20800, 22200, 23600. 25000
Frequency (MHz) Frequency {MHz)
Sporton International Inc.(Kunshan) Page Number : C35 of C66
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srorronas. FCC RF Test Report

Report No. : FR4D1311C

Mode Band Edge - L

2400-2483.5_802.11ax HE40_CHO09_Full RU _2452MHz

ANT
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
e ORI i RS
L
5.0 5.
) 1
488 18 M
Peak
15 35
163 163
M 3. 216 1388, 4, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 2389.% 54.43 74.00-19.57 38.93 3114 8.05 30.69 600 113 93 PEA 1 250,00 104,10 ------ === 8.7 3131 818 .66 600 13 93 PEA
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
95 95 1
N B3
5.0 L]
HC (AVG) FCC PARTA5C (AVG)
) oot i }
Avg
15 35
163 163
M 3. 216 1388, 4, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 2383.00 43.89 34.00-10.11 28.40 3113 8.05 30.69 6.00 113 93 AVERAGE 1245000 9214 ------ ---o- 76.34 3.3 8.1 .67 680 105 93 AVERAGE

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID: IHDT56AU7
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searran cas. FCC RF Test Report Report No. : FR4D1311C

Pol. Horizontal Fundamental
1.mLeveI(tll!!l\l'}ln)
1138
™ u
1 |
i | FPART50
=
850 i NW‘JMW
Peak Blank
5
16
0 Ui, ed, 6. 88, 2500
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark

Wiz dBuv/m dBuv/m B BV w8 B B o deg
1 248434 64.84 74.00 -9.16 46.89 3.7 8.3 30.65 6.0 115 93 PEA

Lol

113§

o | FCCPART15C (AVG)

Avg Blank

44 M5 U4, 6. 2488, 2500
Frequency (MHz)

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark

Wiz dBuv/m dBuv/m B BV w8 B B o deg
1 248458 50.76 54.00 -3.30 3475 .77 8.3 30.65 6.60 115 93 AVERAGE

Sporton International Inc.(Kunshan) Page Number : C37 of C66
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srorronas. FCC RF Test Report

Report No. : FR4D1311C

Mode Band Edge - L

2400-2483.5_802.11ax HE40_CHO09_Full RU _2452MHz

ANT
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
B FECPART 5t B3 FELPART ¢
5.0 5.
1
el b o, " Lok e et W‘MWWM‘M
a8 AR e 488 M
Peak
15 35
163 163
M 3. 216 1388, 4, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 238365 5473 74.00 -19.7 39.24 3113 8.05 30.69 600 34 6B PEA 1245000 9931 ----ev -ooeee B3.50 3.3 817 .66 600 34 6B PEA
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
95 95
1
N B3
5.0 L]
FCP (AVG) FCC PARTA5C (AVG)
[y o [
Avg
15 35
163 163
M 3. 216 1388, 4, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark

Wiz dBuv/m dBuv/m B BV w8 B B o deg
1 1387.61 43.63 54.00 -10.37 28.14 32.13 8.5 30.69 6.60 344  6f AVERAGE

Mz dBu/m dBuv/m B BV dBfm B B B o deg
1 45000 8.7 ------ - 7.9 .30 817 30.67 6.00 344 68 AVERAGE

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID: IHDT56AU7
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searran cas. FCC RF Test Report Report No. : FR4D1311C

Pol. Vertical Fundamental

1HL&W&I(tlI!ll\l'Iln)

1138

U7 it -

03 \

| FCCPART 15C]
850 \'“1 W i
MM“WM

s [T PNV
Peak Blank

5

16

0 Ui, ed, 6. 88, 200

Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark

Wiz dBuv/m dBuv/m B BV w8 B B o deg
1 48420 57.97 74.00 -16.03 4.02 3.7 8.3 30.65 6.60 344 6 PEAK

1HL&V&I(tll!ll\l'lln)
1138
5

T N
03 =
850 \

\ FCC PART 15C [AVE)
44 1
Avg Blank
5
16
0 Ui, ed, 6. 88, 2500
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark

Wiz dBuv/m dBuv/m B BV w8 B B o deg
1 2484.64 46,35 5400 -7.65 30.39 3.7 8.4 30.65 6.00 344  6f AVERAGE

Sporton International Inc.(Kunshan) Page Number : C39 of C66
TEL : +86-512-57900158
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searran cas. FCC RF Test Report Report No. : FR4D1311C

Pol. Horizontal Vertical

mLeveI(dDu‘ﬂm] 0 Level (dBuVim)

134 1134

015 015

i FCCPART15C i FCCPART15C

650 65,

FCC PARTH5C (AVE) FCC PART 45C (AVE)
Peak - ) h WMWW ! w 2
A iy by
R e g

18 !
Avg

163 16

3000 000, 9000, 1200 15000, 18000 3000 G000, 9000, 1200, 15000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Prezmp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Wt & BN Bh & B @ w g W & BN Bh & B @B o g
1 4%04.00 43.86 74.86 -30.94 6148 34.88 1L74 o424 Q.08 - -- PEAK 1 4%94.08 43.89 74.8@ -30.11 62.31 34.88 1174 o424 Q.08 - -- PEAC
1 736.00 43.47 7400 -30.53 S7.48 /.71 1454 6418 0.0 - - PEAK 1 736,00 4434 74.00 -29.66 5827 /.71 1454 6418 0.0 - - PEAK
Sporton International Inc.(Kunshan) Page Number : C40 of C66
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srorronas. FCC RF Test Report

Report No. : FR4D1311C

Mode Band Edge
2400-2483.5_802.11ax HE20_CHO01_Partial_26/0RU _2412MHz
ANT
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138 1
95 95
fhd iES s FCPRTIR
5.0 5.
n e A l" At f b 4
448 48
Peak
15 35
163 163
M 3. 216 1388, i, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 2389.% 6682 74.00 -7.18 5131 3L14 8.05 30.69 6.00 100 347 PEAC 1 241009 113,98 ------ -=---- 9.37 3.2l 806 30.68 6.00 100 347 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138 i
95 95
N B3
5.0 L]
. FCC PARTASEL(AVG) FCC PARTA5C (AVG)
[y ! 4a.aJA_’//_,J_j
Av
g 15 35
163 163
M 3. 216 1388, 4, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 2389.% 5.7 3400 -3.73 3477 3L14 805 30.69 6.00 100 347 AVERAGE 1 241000 106.77 ------ -=---- 9116 3121 8.06 30.68 6.00 100 347 AVERAGE
Sporton International Inc.(Kunshan) Page Number . C41 of C66
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srorronas. FCC RF Test Report

Report No. : FR4D1311C

13
Mode Band Edge
2400-2483.5_802.11ax HE20_CHO01_Partial_26/0RU _2412MHz
ANT 3
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138 !
95 95
fhd S s FCPRTIR
@l
B0 ! B0
I e Il
Peak
15 35
163 163
M 3. 2162 1388, 4, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 238943 63.97 74.00 -10.03 48.47 3LI4 8.5 30.69 600 M 79 PEK 1 241209 111,65 ------ ------ 9.04 321 806 30.68 600 M 79 PEA
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
I
95 95
N B3
5.0 L]
FCC PARTFTAC AVG) FCC PARTA5C (AVG)
448 48.3/ e
Av
g 15 35
163 163
M 3. 2162 1388, 4, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 2389.% 49.17 5400 -4.83 33.67 3L14 8.05 30.69 6.00 344 79 AVERAGE 1 241000 103,99 ------ -=--- B8.38 3121 8.06 30.68 6.00 34 79 AVERAGE
Sporton International Inc.(Kunshan) Page Number : C42 of C66
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srorronas. FCC RF Test Report

Report No. : FR4D1311C

Mode Band Edge
2400-2483.5_802.11ax HE20_CHO1_Partial_52/37RU _2412MHz
ANT
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138 !
95 95
B ) RRT 5 B3 FELPART ¢
5.0 ! wm 5.
e i
Peak
15 35
163 163
M 3. 216 1388, 4, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 2389.04 6548 74.00 -3.50 49.99 3L13 8.05 30.69 600 10 B7 PEAC 1 40,09 L1182 ------ = 9.2 3.2l 8.08 30.68 6.00 100 87 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
N B3
5.0 L]
s FCC PARTAC AVG) FCC PARTA5C (AVG)
Av
g 15 35
163 163
M 3. 2162 1388, i, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 2389.% 5614 34.00 -3.56 3464 3114 8.05 30.69 6.00 100 B7 AVERAGE 1 241000 102,67 ------ -=---- B7.06 3121 8.06 30.68 6.00 100 B7 AVERAGE
Sporton International Inc.(Kunshan) Page Number . C43 of C66
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srorronas. FCC RF Test Report Report No. : FR4D1311C
14
Mode Band Edge
2400-2483.5_802.11ax HE20_CHO1_Partial_52/37RU _2412MHz
ANT 3
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138 i
95 95
B AR 6 B3 FELPART G
|
650 ! W 650
" Borhea H 1} Ayl \WMNMMMMMW
a8 } i . 13 M
Peak
15 35
163 163
M 3. 2162 1388, 4, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 2389.69 65.03 74.00 -B.97 49.53 3LI4 805 30.69 600 33 75 PEA 1 241000 110,45 ------ -=--- .84 32 806 3068 600 M3 73 PEA
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
N B3
5.0 L]
FCC PRRRASC (AVG) FCC PARTA5C (AVG)
[y 4&.8H/J_J
Av
g 15 35
163 163
M 3. 216 1388, 4, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 2389.% 43.24 5400 -5.76 3074 3LI4 805 30.69 600 343 75 AVERAGE 1 241000 10108 ------ ------ B.47 321 808 30.68 600 33 75 AVERAGE
Sporton International Inc.(Kunshan) Page Number . C44 of C66
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Report No. : FR4D1311C

15
Mode Band Edge
2400-2483.5_802.11ax HE20_CHO1_Partial_106/53RU _2412MHz
ANT 3
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138 ]
95 95
fhd PRI s FCPRTIR
5.0 N’,M w 5.
st b b die
o 48
Peak
15 35
163 163
M 3. 216 1388, 4, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 2389.% 6621 74.00 -7.79 30.71 3L14 8.05 30.69 600 119 B9 PEAC 1 241,00 118,99 ------ -=--- 9.3 3L 8.9 .68 600 109 B9 PEA
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
N B3
5.0 L]
| FCC PARTHGL (AVG) FCC PARTA5C (AVG)
) ] 4a.aﬁ~/’fj K
Av
g 15 35
163 163
M 3. 2162 1388, 4, Ll 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 2389.% 50.50 34.00 -3.50 35.00 3L14 8.05 30.69 600 119 B9 AVERAGE 1 2410.00 108,58 ------ ------ BA.93 3.1 8.9 30.68 600 119 BY AVERAGE
Sporton International Inc.(Kunshan) Page Number . C45 of C66
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srorronas. FCC RF Test Report

Report No. : FR4D1311C

15
Mode Band Edge
2400-2483.5_802.11ax HE20_CHO1_Partial_106/53RU _2412MHz
ANT 3
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138 1
95 95
fhd ORI s FCPRTIR
i50 K‘\M 50
Wy Mran i bk il M'r
448 — 48
Peak
15 35
163 163
M 3. 2162 1388, i, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 2389.% 63.10 74.00 -10.9 47.60 3114 8.05 30.69 600 3 47 PEKC 1 241000 108.20 ------ ------ 92,59 321 8.6 30.68 600 3 47 PEAC
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
I
95 95
N B3
5.0 L]
FCCPARRASC (AVG) FCC PARTA5C (AVG)
Av
g 15 35
163 163
M 3. 2162 1388, 4, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 2389.% 4312 54.00 -5.88 3060 3LI4 8.5 30.69 600 301 47 AVERAGE 1 M0 9798 ---nn ooeee B3l 3L1 8.9 30.68 600 301 47 AVERAGE
Sporton International Inc.(Kunshan) Page Number . C46 of C66
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Mode Band Edge
2400-2483.5_802.11ax HE20_CH11_Partial_26/8RU _2462MHz
ANT 3
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
108 1038 ]
95 95
B , FECPART 5t B3 FELPART G
448 48 e
Peak
15 35
163 163
o 5L 264, M6, 88, 2500 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 24404 6450 74.00 -0.06 48.99 3137 8.3 0.6 600 173 BAPEA 1 262,00 112,34 ------ -=--- 9.4 334 8.1 .66 680 173 B6PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
N B3
5.0 L]
. FCC PART A5C AVG) FCC PARTA5C (AVG)
g i
Av
g 15 35
163 163
o 5L 24, M6, 88, 2500 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 24835 49.88 54.00 -4.12 33.93 3L37 8.3 0.6 600 173 B6 AVERAGE 1 2462.00 104,01 ------ ------ B8.12 334 8.1 .66 600 173 B6 AVERAGE
Sporton International Inc.(Kunshan) Page Number . C47 of C66
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Mode Band Edge
2400-2483.5_802.11ax HE20_CH11_Partial_26/8RU _2462MHz
ANT 3
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138 1
95 95
fhd FOPHRTIRC s RCPRTIR
ESIUM MM )
448 4B.BM I —_—
Peak
15 35
163 163
o 5L 264, M6, 88, 2500 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 48350 63.53 74.00 -10.47 47.58 337 8.3 0.6 600 3M 45 PEA 1 2462.00 109.40 ------ ------ 9.5 3L 8.1 66 600 IR 45 PEA
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
N B3
5.0 L]
FCC PART A5C AVG) FCC PARTA5C (AVG)
Bl s
Av
g 15 35
163 163
o 5L 264, M6, 88, 2500 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 483,68 43.56 54.00 -5.44 3061 337 8.3 0.6 600 3 45 AVERAGE 1 2462.00 101,33 ------ -=--- B4 3134 811 .66 600 30 45 AVERAGE
Sporton International Inc.(Kunshan) Page Number . C48 of C66
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Mode Band Edge
2400-2483.5_802.11ax HE20_CH11_Partial_52/40RU _2462MHz
ANT 3
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1134 38 !
95 95
B ) FECPART 5t B3 FELPART ¢
i
1
60 MW B0
e LR ey
448 48
Peak
15 35
163 163
o 5L 264, M6, 88, 2500 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 4850 66.73 74.00 1.7 3078 337 8.3 3062 600 13 186 PEAK 1 246000 11127 ------ === 9.38 334 8.1 .66 600 133 106 PEAC
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
N B3
5.0 L]
4| FCCPART5C (AVG) FCC PARTA5C (AVG)
et [
Av
g 15 35
163 163
o 5L 264, M6, 88, 2500 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 248350 50.84 34.00 -3.16 3489 337 8.3 30.65 6.00 133 106 AVERAGE 1 2462.00 102,07 ------ ------ B6.19 3134 8.0 30.66 6.00 133 106 AVERAGE
Sporton International Inc.(Kunshan) Page Number . C49 of C66
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Mode Band Edge
2400-2483.5_802.11ax HE20_CH11_Partial_52/40RU _2462MHz
ANT
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138 1
95 95
B ‘ FECPART 5t B3 FELPART ¢
! 1
B WWNWMWMMM )
484 88 M it
Peak
15 35
163 163
o 5L 264, M6, 88, 2500 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 48350 66.53 74.00 -7.47 30.58 337 8.3 0.6 600 369 45 PEAC 1 2462.00 108.27 ------ ------ 92,38 3.3 8.1 .66 600 39 45 PEAC
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
N B3
5.0 L]
4| FCCPART15C (AVG) FCC PARTA5C (AVG)
B Y
Av
g 15 35
163 163
o 5L 264, M6, 88, 2500 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 248374 5679 5400 -3.20 34.84 3.3 8.3 0.6 600 369 45 AVERAGE 1 246200 99.08 ------ ------ B3.09 334 8.1 3066 600 369 45 AVERAGE

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID: IHDT56AU7
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Mode Band Edge
2400-2483.5_802.11ax HE20_CH11_Partial_106/54RU _2462MHz
ANT 3
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138 1
95 95
fhd FOPHRTIRC s RCPRTIR
ESIUWW MMMWWM )
448 48
Peak
15 35
163 163
o 5L 24, M6, 88, 2500 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 48350 6454 74.00 -0.06 48.99 337 8.3 0.6 600 169 BB PEAC 1 2462.00 108.68 ------ ------ 9,79 3.3 8.1 .66 600 169 BB PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
N B3
5.0 L]
.| FCCPARTASC (AVG) FCC PARTA5C (AVG)
Y ‘ i
Av
g 15 35
163 163
o 5L 24, M6, 88, 2500 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & & B o dg MEaBWE B BN & & & & a dy
1 23416 4951 34.00 -4.49 3356 337 8.3 30.65 6.00 169 BB AVERAGE 1 246200 9850 ------ ------ BL6l 334 8.1 .66 6.00 169 BB AVERAGE
Sporton International Inc.(Kunshan) Page Number . C51 of C66

TEL : +86-512-57900158
FCC ID: IHDT56AU7




srorronas. FCC RF Test Report

Report No. : FR4D1311C

18
Mode Band Edge
2400-2483.5_802.11ax HE20_CH11_Partial_106/54RU _2462MHz
ANT 3
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§ 1
95 95
B ) . FECPART 5t B3 FELPART G
1 '
[ M l WMW Al
44 44
Peak
15 35
163 163
i U5 64, 6, 2488, 200 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 248410 62.87 74.00 -11.13 46.92 3.7 8.3 30.65 6.0 369 43 PEAK 1 2462.00 104,85 ------ - B86.97 32.34 8.20 30.66 6.00 369 43 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§
w5 w5 :
i3 i3
[ Al
FCCPART 15C (AVG) FCCPART 15C (AVG)
e ! s
Av
g 15 35
163 163
i U5 64, 16, 2488, 200 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 48374 4157 %4.00 -6.43 3162 3.7 8.3 30.65 6.00 369 43 AVERAGE 1 460,00 95.33 ------ -oe- .45 3234 8.20 30.66 6.00 369 43 AVERAGE
Sporton International Inc.(Kunshan) Page Number . C52 of C66

TEL : +86-512-57900158
FCC ID: IHDT56AU7




srorronas. FCC RF Test Report

Report No. : FR4D1311C

19
Mode Band Edge
2400-2483.5_802.11g_CH10_2457MHz
ANT 3
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138 1
95 95
B l FECPART 5t B3 FELPART G
\
1
5.0 5.
448 48
Peak
15 35
163 163
o 5L 264, M6, 88, 2500 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 243480 66.65 74.00 -7.3% 30.69 3137 8.4 30.65 600 108 303 PEAK 1 2457.00 108.99 ------ ------ 93.07 331 818 30.66 6.00 108 303 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
N B3
5.0 L]
; FCC PART A5C AVG) FCC PARTA5C (AVG)
[y 4&.&/_‘\—/_"’]
Av
g 15 35
163 163
o 5L 264, M6, 88, 2500 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 48360 5631 54.00 -3.69 3436 3137 8.3 30.65 6.00 108 303 AVERAGE 1 25700 99.23 ------ ---o- B3.39 331 818 30.66 6.00 108 303 AVERAGE
Sporton International Inc.(Kunshan) Page Number . C53 of C66
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Mode Band Edge
2400-2483.5_802.11g_CH10_2457MHz
ANT 3
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138 1
95 95
B , FECPART 5t B3 FELPART G
f
5.0 5.
448 48
Peak
15 35
163 163
o 5L 264, M6, 88, 2500 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 34 69.07 7400 493 3311 3.3 8.1 0.6 600 33 G4 PEA 1 2457.00 107,66 ------ ------ 9183 3131 818 3066 600 I3 64 PEAC
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
N B3
5.0 L]
o | FCCPART15C (AVG) FCC PARTA5C (AVG)
[y ' 46.8/ e —
Av
g 15 35
163 163
o 5L 24, M6, 88, 2500 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 70 49.63 5400 -4.37 3.67 3L 8.4 0.6 600 373 64 AVERAGE 1 25700 98.79 ------ ----- B9 3131 818 30.66 6.B0 373 G4 AVERAGE
Sporton International Inc.(Kunshan) Page Number . C54 of C66
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Pol. Horizontal Vertical
mLeveI(dDu‘ﬂm] 0 Level (dBuVim)
134 1134
015 015
i FCCPART15C i FCCPART15C
650 65,
FCC PARTH5C (AVE) FCC PART 45C (AVE)
449 Ww g sl
Peak A i WMMWWW
oo
18 !
Avg
163 16
3000 000, 9000, 1200 15000, 18000 3000 G000, 9000, 1200, 15000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Prezmp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
MeBdm BN B BN B & & & o Medln BN B BN B & B & a tg
1 491408 43.74 74.88 -30.26 63.33 34.04 1176 65.39 0.00 -- PEAK 1 491408 41.04 74.00 -32.9 60.63 3484 1176 65.39 8.8 - -- PEAC
1 77L.00 4367 7400 -30.33 6073 3574 1456 67.36 0.00 == PEAK UOTLee 4043 7400 -31.57 S9.49 3574 1456 €736 0.0 - -- PEAK
Sporton International Inc.(Kunshan) Page Number . C55 of C66
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Mode Band Edge
2400-2483.5_802.11ax HE20_CHO02_Full RU _2417MHz
ANT
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138 1
95 95
B , FECPAR B3 FELPART ¢
5.0 J/ 5.
4&9 Y| A I v, A 4&8
Peak
15 35
163 163
M 3. 2162 1388, i, Ll 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 2389.% o470 74.00 -9.30 49.20 3114 8.05 30.69 600 101 9B PEAC 1 2417.00 108.86 ------ ------ 9.1 3.3 810 .68 600 101 9B PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
N B3
5.0 L]
FCC PARTA5C (AVG] FCC PARTA5C (AVG)
448 48.8/ M
Av
g 15 35
163 163
M 3. 2162 1388, 4, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 2389.% 49.12 54.00 -4.88 33.62 3L14 8.05 30.69 6.00 101 OB AVERAGE 1 W0 9899 -----v ----- B3 LM 811 30.67 680 101 9B AVERAGE
Sporton International Inc.(Kunshan) Page Number . C56 of C66
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20
Mode Band Edge
2400-2483.5_802.11ax HE20_CHO02_Full RU _2417MHz
ANT 3
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138 ]
95 95
B , R B3 FELPART G
5.0 ]JM 5.
Jebiinthial A A A b IM’
448 - 48
Peak
15 35
163 163
M 3. 216 1388, i, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 2389.80 6L.74 74.00 -11.26 46.20 3114 8.05 30.69 6.00 393 6B PEAC 1 2417.00 107,68 ------ ------ 92,00 3.4 811 .67 600 33 6B PEAC
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
N B3
5.0 L]
FCC PART A5C AVG) FCC PARTA5C (AVG)
448 48.3“/_‘“/””’) ]
Av
g 15 35
163 163
M 3. 216 1388, 4, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 2389.% 47.70 54.00 -6.30 3020 3114 8.05 30.69 6.00 393 6B AVERAGE 1 W0 9730 s oeeee BLE3 LM 811 30.67 600 393 68 AVERAGE
Sporton International Inc.(Kunshan) Page Number . C57 of C66
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Pol. Horizontal Vertical
mLeveI(dDu‘ﬂm] 0 Level (dBuVim)
134 1134
015 015
i FCCPART15C i FCCPART15C
650 65,
FCC PARTH5C (AVE) FCC PART 45C (AVE)
o prPST—Tl : s
- i ¥ A b
Peak e , it —————
18 !
Avg
163 16
3000 000, 9000, 1200 15000, 18000 3000 G000, 9000, 1200, 15000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Prezmp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
MeBdm BN B BN B & & & o Medln BN B BN B & B & a tg
1 433408 4149 74.88 -32.51 60.92 34.17 116 65.20 8.8 - -- PEAK 1 483408 41.45 74.80 -32.55 60.88 34.17 1168 65.20 .08 - -- PEAC
1 75100 4476 7400 -31.24 6006 35.60 1440 €738 0.00 - -- PEAK 1725100 4186 74.00 -32.14 9.6 35.60 1440 €738 0.0 - - PEAK

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID: IHDT56AU7
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Mode Band Edge
2400-2483.5_802.11ax HE20_CH10_Full RU _2457MHz
ANT 3
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138 i
95 95
fhd FOPHRTIRC s FCPRTIR
) 1
H M% i
448 48
Peak
15 35
163 163
o 5L 264, M6, 88, 2500 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 4850 6677 74.00 1.3 30.80 3L37 8.3 0.6 600 100 199 PEAK 1 2457.00 105,93 ------ ----- 99.09 332 818 30.66 6.00 100 299 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
s s 1
N B3
5.0 L]
. FCC PART A5C AVG) FCC PARTA5C (AVG)
448 45.3‘/'\_/H_,j e
Av
g 15 35
163 163
o 5L 264, M6, 88, 2500 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 43350 49.88 5400 -4.12 33.93 3L37 8.3 0.6 600 100 199 AVERAGE 1 245700 95,39 -----v -ooee 7.6 331 818 30.66 6.00 100 299 AVERAGE
Sporton International Inc.(Kunshan) Page Number : C59 of C66
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21
Mode Band Edge
2400-2483.5_802.11ax HE20_CH10_Full RU _2457MHz
ANT 3
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138 i
95 95
B i FECPART 5t B3 FELPART ¢
T
B0 ! B
448 48
Peak
15 35
163 163
o 5L 264, M6, 88, 2500 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 2pd.64 6278 74.00 -11.20 46.82 3137 8.4 0.6 600 3 66 PEAC 1 2457.00 105,78 ------ -=---- B9.95 3131 8.18 3066 6.B0 I3 66 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
s s 1
N B3
5.0 L]
FCC PART A5C AVG) FCC PARTA5C (AVG)
448 4B.BJ—‘/”_’_’_”J bt ]
Av
g 15 35
163 163
o 5L 264, M6, 88, 2500 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 48350 43.57 3400 -5.43 3060 3L37 8.3 0.6 600 373 66 AVERAGE 1 245700 95,60 ------ ------ 7.6 332 818 3066 680 373 66 AVERAGE
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Pol. Horizontal Vertical

mL&veI(dDu‘ﬂm) 0 Level (dBuVim)

134 1134

015 015

i FCCPART15C i FCCPART15C

650 65,

FCC PARTH5C (AVE) FCC PART 45C (AVE)
m ! sl R n,,, N WW o
I

Peak MW!

18 !
Avg

163 16

3000 000, 9000, 12000 15000, 18000 3000 G000, 9000, 1200, 15000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Prezmp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
MeBdm BN B BN B & & & o Medln BN B BN B & B & a tg
1 491408 42.31 74.88 -31.69 6199 34.84 1176 65.39 0.00 -- PEAK 1 491408 40.33 74.80 -33.67 59.92 34.84 1176 65.39 8.8 - -- PEAC
1 7900 420 7400 -30.50 60.26 35.74 14.56 67.36 0.00 == PEAK rOILee AL1 7400 -3L78 S9.28 3574 1456 €736 0.0 - - PEAK
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